South Central Railway - Andhra Pradesh

34114843 supply of bolt, hex. head with nut m 10 x 50 n 4.8 confirming to i.s:1363 ( part 1&3 ) 02 bl.bolt, hex. head with nut m 10 x 50 n 4.8 confirming to i.s:1363 ( part 1&3 ) 02 bl., bolt, hex. head with nut m 10 x 50 n 4.8 confirming to i.s:1363 ( part 1&3 ) 02 bl. mechanical&general / gtpl , andhra pradesh 1000.00 kg => limited...

South Central Railway - Andhra Pradesh

33662532 supply of bolt hex head special locking ( conrod ) dlw part no.19011167 and emd part no.40039256 alt.c or latest.bolt hex head special locking ( conrod ) dlw part no.19011167 and emd part no.40039256 alt.c or latest., bolt hex head special locking ( conrod ) dlw part no.19011167 and emd part no.40039256 alt.c or latest....

Ministry Of Railways - Andhra Pradesh

33619778 bids are invited for bolt, hex. head, with nut m 20 x125 n 4.8 confirming to i. s: 1363(parts 1&3) /2002. (q3) total quantity : 800...

South Central Railway - Andhra Pradesh

33568932 supply of set consisting 02 items. 1) hex head bolt 7/16 inch 14tpi x 2 1/2 inch long to emd part no.454934/dlw part no.19013036 = 01 no. 2) bolt hex head 7/16 inch 14tpi x 1 7/8 inch as per emd drg.no.9418045 & dlw part no.19013048 = 01 no.set consisting 02 items. 1) hex head bolt 7/16 inch 14tpi x 2 1/2 inch long to emd part no.454934/dlw part no.19013036 = 01 no. 2) bolt hex head 7/16 inch 14tpi x 1 7/8 inch as per emd drg.no.9418045 & dlw part no.19013048 = 01 no.,set consisting 02 items. 1) hex head bolt 7/16 inch 14tpi x 2 1/2 inch long to emd part no.454934/dlw part no.19013036 = 01 no. 2) bolt hex head 7/16 inch 14tpi x 1 7/8 inch as per emd drg.no.9418045 & dlw part no.19013048 = 01 no....

Indian Navy - Andhra Pradesh

33551641 all inclusive annual maintenance contract ( aiamc ) of ras fas system of ins jyoti 1 first year 2 services 3 quarterly routine 4 half yearly routine 5 annual routine 6 spares 7 mandatory spares 8 hydraulic spares 9 hydraulic power unit makeup pump 10 complete seal kit for hydraulic makeup pump 11 bearing for hydraulic pump 12 hardware / fasteners for hydraulic pump ( bolts m12 8g x 25.66, m8 8g x 25.66, screw m4 6g x 8.32, m6 8g x 14.66, m6 8g x 16.66 ) 06 each 13 completeseal kit for hydraulic reservoir 14 pressure line filter 15 complete seal kit / gasket set for hydraulic oil cooler assy 16 hardware / fasteners for hydraulic oil cooler assy 17 hydraulic power unit control pump 18 complete seal kit for hydraulic control pump 19 bearings for hydraulic pump 20 hardware / fasteners for hydraulic pump ( bolts m8 8g x 25.66, m12 8g x 25.66, screw m4 6g x 8.32, bm6 6g x 20.48, nut m8 6h.21, m8 7h.8, m12 7h.8, m16 7h.8 ) 04 each 21 hydraulic motors 22 complete seal kit for hydraulic motor 23 bearings for hydraulic motor 24 hardware / fasteners for hydraulic motor ( nut m12 7h.8, m16 7h.8, m16 6h.21 ) 25 hoses for motors 26 hydraulic accumulator 27 hardware / fasteners ( m24x3 set of 12 ) 28 pneumatic tank 29 complete gasket / seal kit 30 hardware / fasteners ( m20 x 2.5, m24 x 3 ) 10 each 31 pilot chest valve block 32 complete seal kit 33 hardware / fasteners ( m10x1.5, m12x1.75, m8x1.25 ) 04 each 34 clutch cylinder for winch no. 1, 2, 3, 4 35 seal kit 36 hardware / fasteners 37 clutch cylinder for winch no. 5 38 seal kit 39 hardware / fasteners 40 brake cylinder for winch no. 1, 2, 3, 4 41 complete seal kit 42 hardware / fasteners ( nut m6 6h.4, screw m6 6g x10.46 ) 06 each 43 brake cylinder for winch no. 5 44 complete seal kit 45 hardware / fasteners ( screw bm8 8g x16.48, bm6 6g x12.48 ) 06 each 46 solenoid valve 47 complete seal kit for 4 / 3 solenoid valve 48 complete seal kit for 4 / 2 solenoid valve 49 complete seal kit for 3 / 2 solenoid valve 50 relief valve / reducing valve 51 complete seal kit 52 hardware / fasteners 53 check valve / orifice / flow control 54 complete seal kit 55 hardware / fasteners 56 shut off / screwdown valve 57 hardware / seal for various type of valve 58 seal for various type of valve 59 o rings / copper washers, pipe joints 60 o ring ( size id 10, 18, 22, 26, 28, 30, 38, 42, 50, 58 mm ) 10each 61 copper washers 62 mechanical spares 63 guy wire rope winch 64 bearings set ( part no n3110 3062230 ) , ( srb22218e ) 65 ( 01 set ) ( a ) seal kit ( size 240 280 15, 110 135 13, 65 90 10 ) 04 each ( b ) oil seal size 38 / 58x10 08 66 hardware / fasteners set ( 01 set ) ( a ) size for part no. ef6380d 4831236801hm 3 08b ( b ) size m20x165 08 ( c ) size m20x120 08 67 brake liner with rivets ( 01 set ) ( a ) brake lining ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 4 ( b ) ( csk brass screw size m8x16 ) 400 68 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 69 spooling device hardware / fasteners set ( 01 set ) ( a ) grab screw 120 ( b ) lock washer for circular nut 32 70 rope tensioner unit hardware / fasteners set ( 01 set ) size m8x20 ) 05 each 71 length counter gear box seal kit ( size 65 90 10, 80 105 10 ) 02 each 72 length counter gear box hardware / fasteners set ( 01 set ) ( a ) size m8x20 24 ( b ) size m10x24 80 ( c ) size m16x35 16 ( d ) size m16x40 16 73 span wire rope winch 74 seal kit ( 01 set ) ( size 240 280 15, 80 105 10 ) 04 each 75 hardware / fasteners set ( 01 set ) ( a ) size m20x50 32 ( b ) size m20x40 64 76 ( 01 set ) brake liner with rivets ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 02 ( b ) csk brass screw size m10x30 ) 20 77 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 78 spooling device hardware / fasteners set ( 01 set ) ( a ) size m20x210 04 ( b ) size m20x200 14 79 rope tensioner unit hardware / fasteners set ( 01 set ) ( a ) size m20x165 08 ( b ) m20x120 08 80 ( 01 set ) ( a ) length counter gear box seal ( part no. ee6045d 5937503 ) 01 ( b ) hardware set ( size m20x50 ) 08 81 miscellaneous 82 seal kit for fueling probes 83 seal kit for fueling receiver 84 fueling probe spares 85 noe 86 sleeve 87 body assy 88 housing assy 89 piston assy 90 plate, back 91 flange, end 92 plate, pressure 93 springs 94 cover, spring 95 plug 96 pin, spring 97 packing 98 ring, retaining 99 bolt, adjusting 100 washer 101 quad ring 102 lock arm assembly 103 piston seal 104 cap strip 105 r.h lock bar 106 shaft roller 107 cam, arm 108 lock bar, l.h 109 roller assembly 110 block 111 screw, socket hd 112 bolt, socket hd 113 bolt hex, head 114 screw, socket hd 115 pin, spirol 116 lock wire 117 electrical / instrumentation spares 118 temperature switch 119 pressure gauges ( each type of various ranges ) 120 limit switch 121 push button 122 toggle switch t b1 2 123 indicator 124 connectors 125 general purpose selector switch y?5113 126 limited switch ky 127 temperature indicator km 140 001 om4 128 light indicator 380 v 129 lamp indicator 24 v 130 fuse assembly 2a, 5a, 10a 131 timer relay p3m 232 ( n19010, 175 320v ) 132 voltage relay p3m 232 ( not010, 110v ) 133 diode assembly ( qtk 847 ) 134 cartridge fuses with fuse holder ( 10a, 380v ) 135 capacitor k75? 4 ( 0.4mk 750b ) 136 resistors 137 anticipatory spares 138 hydraulic power unit makeup pump 139 pump and motor coupling 140 hydraulic power unit control pump 141 pump and motor coupling 142 hydraulic accumulator 143 accumulator bladder 144 o rings / copper washers, pipe joints 145 pipe clamps ( size od 20, 30, 40, 50 mm ) 146 mechanical spares 147 guy wire rope winch 148 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 149 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 86 49 ) 150 spline shaft ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 151 spooling device bearing set ( part no. uk205d1 ) 152 rope tensioner unit bearing set ( 01 set ) ( bearing no. 32308, size 90x40x35.25 ) 153 rope tensioner unit spring set ( 01 set ) ( size 10x88x109.7x3.5 ) 154 length counter gear box bearing set ( 01 set ) ( part no. n3110 p062230 ) 155 span wire rope winch 156 bearings set ( 01 set ) part no. n0269 9502231 ) , ( bearing no. srb22224e ) 157 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 158 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 197 56 ) 159 spline shaft ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 160 spooling device bearing set ( 01 set ) ( skf bearing 1206 ek9 ) 161 rope tensioner unit bearing set ( 01 set ) ( bearing no. 209a, size 85x45x19 ) 162 rope tensioner unit spring set ( 01 set ) ( size 16x85x185x7 ) 163 length counter gear box bearing set ( 01 set ) bearing 226 r 5rn3 ) ( size 230x130x40 ) 164 miscellaneous 165 bearing set for warping drum ( 01 set ) ( part no. sr6001d 7514 k1 ) 166 bearing for travelling unit for probe pulley ( 01 set ) ( skf bearing 1206 ek9 ) 167 electrical / instrumentation spares 168 temperature indicator 169 rotary switch ? b2 170 relay p?m 33b / 2 127 v 171 rotary switch ? b2 172 diode 2?112 25 483 25 a 173 rtd tc? 8040 174 ras winch automatic change over switch 175 contactorkm2 335 41 om4 ( 380v, 50hz, 3p, 300a ) 176 additional spares 177 hydraulic control valve p1 178 hydraulic control valve p2 179 hydraulic control valve p3 180 hydraulic control valve p4 181 hydraulic control valve p5 182 hydraulic control valve p6 183 hydraulic control valve p7 184 safety valve with overflow ka1 185 safety valve with ka4 186 second year 187 services 188 quarterly routine 189 half yearly routine 190 annual routine 191 spares 192 mandatory spares 193 hydraulic spares 194 hydraulic power unit makeup pump 195 complete seal kit for hydraulic makeup pump 196 bearing for hydraulic pump 197 hardware / fasteners for hydraulic pump ( bolts m12 8g x 25.66, m8 8g x 25.66, screw m4 6g x 8.32, m6 8g x 14.66, m6 8g x 16.66 ) 06 each 198 completeseal kit for hydraulic reservoir 199 pressure line filter 200 complete seal kit / gasket set for hydraulic oil cooler assy 201 hardware / fasteners for hydraulic oil cooler assy 202 hydraulic power unit control pump 203 complete seal kit for hydraulic control pump 204 bearings for hydraulic pump 205 hardware / fasteners for hydraulic pump ( bolts m8 8g x 25.66, m12 8g x 25.66, screw m4 6g x 8.32, bm6 6g x 20.48, nut m8 6h.21, m8 7h.8, m12 7h.8, m16 7h.8 ) 04 each 206 hydraulic motors 207 complete seal kit for hydraulic motor 208 bearings for hydraulic motor 209 hardware / fasteners for hydraulic motor ( nut m12 7h.8, m16 7h.8, m16 6h.21 ) 210 hoses for motors 211 hydraulic accumulator 212 hardware / fasteners ( m24x3 set of 12 ) 213 pneumatic tank 214 complete gasket / seal kit 215 hardware / fasteners ( m20 x 2.5, m24 x 3 ) 10 each 216 pilot chest valve block 217 complete seal kit 218 hardware / fasteners ( m10x1.5, m12x1.75, m8x1.25 ) 04 each 219 clutch cylinder for winch no. 1, 2, 3, 4 220 seal kit 221 hardware / fasteners 222 clutch cylinder for winch no. 5 223 seal kit 224 hardware / fasteners 225 brake cylinder for winch no. 1, 2, 3, 4 226 complete seal kit 227 hardware / fasteners ( nut m6 6h.4, screw m6 6g x10.46 ) 06 each 228 brake cylinder for winch no. 5 229 complete seal kit 230 hardware / fasteners ( screw bm8 8g x16.48, bm6 6g x12.48 ) 06 each 231 solenoid valve 232 complete seal kit for 4 / 3 solenoid valve 233 complete seal kit for 4 / 2 solenoid valve 234 complete seal kit for 3 / 2 solenoid valve 235 relief valve / reducing valve 236 complete seal kit 237 hardware / fasteners 238 check valve / orifice / flow control 239 complete seal kit 240 hardware / fasteners 241 shut off / screwdown valve 242 hardware / seal for various type of valve 243 seal for various type of valve 244 o rings / copper washers, pipe joints 245 o ring ( size id 10, 18, 22, 26, 28, 30, 38, 42, 50, 58 mm ) 10each 246 copper washers 247 mechanical spares 248 guy wire rope winch 249 bearings set ( part no n3110 3062230 ) , ( srb22218e ) 250 ( 01 set ) ( a ) seal kit ( size 240 280 15, 110 135 13, 65 90 10 ) 04 each ( b ) oil seal size 38 / 58x10 08 251 hardware / fasteners set ( 01 set ) ( a ) size for part no. ef6380d 4831236801hm 3 08b ( b ) size m20x165 08 ( c ) size m20x120 08 252 brake liner with rivets ( 01 set ) ( a ) brake lining ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 4 ( b ) ( csk brass screw size m8x16 ) 400 253 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 254 spooling device hardware / fasteners set ( 01 set ) ( a ) grab screw 120 ( b ) lock washer for circular nut 32 255 rope tensioner unit hardware / fasteners set ( 01 set ) size m8x20 ) 05 each 256 length counter gear box seal kit ( size 65 90 10, 80 105 10 ) 02 each 257 length counter gear box hardware / fasteners set ( 01 set ) ( a ) size m8x20 24 ( b ) size m10x24 80 ( c ) size m16x35 16 ( d ) size m16x40 16 258 span wire rope winch 259 seal kit ( 01 set ) ( size 240 280 15, 80 105 10 ) 04 each 260 hardware / fasteners set ( 01 set ) ( a ) size m20x50 32 ( b ) size m20x40 64 261 ( 01 set ) brake liner with rivets ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 02 ( b ) csk brass screw size m10x30 ) 20 262 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 263 spooling device hardware / fasteners set ( 01 set ) ( a ) size m20x210 04 ( b ) size m20x200 14 264 rope tensioner unit hardware / fasteners set ( 01 set ) ( a ) size m20x165 08 ( b ) m20x120 08 265 ( 01 set ) ( a ) length counter gear box seal ( part no. ee6045d 5937503 ) 01 ( b ) hardware set ( size m20x50 ) 08 266 miscellaneous 267 seal kit for fueling probes 268 seal kit for fueling receiver 269 fueling probe spares 270 noe 271 sleeve 272 body assy 273 housing assy 274 piston assy 275 plate, back 276 flange, end 277 plate, pressure 278 springs 279 cover, spring 280 plug 281 pin, spring 282 packing 283 ring, retaining 284 bolt, adjusting 285 washer 286 quad ring 287 lock arm assembly 288 piston seal 289 cap strip 290 r.h lock bar 291 shaft roller 292 cam, arm 293 lock bar, l.h 294 roller assembly 295 block 296 screw, socket hd 297 bolt, socket hd 298 bolt hex, head 299 screw, socket hd 300 pin, spirol 301 lock wire 302 electrical / instrumentation spares 303 temperature switch 304 pressure gauges ( each type of various ranges ) 305 limit switch 306 push button 307 toggle switch t b1 2 308 indicator 309 connectors 310 general purpose selector switch y?5113 311 limited switch ky 312 temperature indicator km 140 001 om4 313 light indicator 380 v 314 lamp indicator 24 v 315 fuse assembly 2a, 5a, 10a 316 timer relay p3m 232 ( n19010, 175 320v ) 317 voltage relay p3m 232 ( not010, 110v ) 318 diode assembly ( qtk 847 ) 319 cartridge fuses with fuse holder ( 10a, 380v ) 320 capacitor k75? 4 ( 0.4mk 750b ) 321 resistors 322 anticipatory spares 323 hydraulic power unit makeup pump 324 pump and motor coupling 325 hydraulic power unit control pump 326 pump and motor coupling 327 hydraulic accumulator 328 accumulator bladder 329 o rings / copper washers, pipe joints 330 pipe clamps ( size od 20, 30, 40, 50 mm ) 331 mechanical spares 332 guy wire rope winch 333 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 334 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 86 49 ) 335 spline shaft ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 336 spooling device bearing set ( part no. uk205d1 ) 337 rope tensioner unit bearing set ( 01 set ) ( bearing no. 32308, size 90x40x35.25 ) 338 rope tensioner unit spring set ( 01 set ) ( size 10x88x109.7x3.5 ) 339 length counter gear box bearing set ( 01 set ) ( part no. n3110 p062230 ) 340 span wire rope winch 341 bearings set ( 01 set ) part no. n0269 9502231 ) , ( bearing no. srb22224e ) 342 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 343 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 197 56 ) 344 spline shaft ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 345 spooling device bearing set ( 01 set ) ( skf bearing 1206 ek9 ) 346 rope tensioner unit bearing set ( 01 set ) ( bearing no. 209a, size 85x45x19 ) 347 rope tensioner unit spring set ( 01 set ) ( size 16x85x185x7 ) 348 length counter gear box bearing set ( 01 set ) bearing 226 r 5rn3 ) ( size 230x130x40 ) 349 miscellaneous 350 bearing set for warping drum ( 01 set ) ( part no. sr6001d 7514 k1 ) 351 bearing for travelling unit for probe pulley ( 01 set ) ( skf bearing 1206 ek9 ) 352 electrical / instrumentation spares 353 temperature indicator 354 rotary switch ? b2 355 relay p?m 33b / 2 127 v 356 rotary switch ? b2 357 diode 2?112 25 483 25 a 358 rtd tc? 8040 359 ras winch automatic change over switch 360 contactorkm2 335 41 om4 ( 380v, 50hz, 3p, 300a ) 361 additional spares 362 hydraulic control valve p1 363 hydraulic control valve p2 364 hydraulic control valve p3 365 hydraulic control valve p4 366 hydraulic control valve p5 367 hydraulic control valve p6 368 hydraulic control valve p7 369 safety valve with overflow ka1 370 safety valve with ka4 371 third year 372 services 373 quarterly routine 374 half yearly routine 375 annual routine 376 spares 377 mandatory spares 378 hydraulic spares 379 hydraulic power unit makeup pump 380 complete seal kit for hydraulic makeup pump 381 bearing for hydraulic pump 382 hardware / fasteners for hydraulic pump ( bolts m12 8g x 25.66, m8 8g x 25.66, screw m4 6g x 8.32, m6 8g x 14.66, m6 8g x 16.66 ) 06 each 383 completeseal kit for hydraulic reservoir 384 pressure line filter 385 complete seal kit / gasket set for hydraulic oil cooler assy 386 hardware / fasteners for hydraulic oil cooler assy 387 hydraulic power unit control pump 388 complete seal kit for hydraulic control pump 389 bearings for hydraulic pump 390 hardware / fasteners for hydraulic pump ( bolts m8 8g x 25.66, m12 8g x 25.66, screw m4 6g x 8.32, bm6 6g x 20.48, nut m8 6h.21, m8 7h.8, m12 7h.8, m16 7h.8 ) 04 each 391 hydraulic motors 392 complete seal kit for hydraulic motor 393 bearings for hydraulic motor 394 hardware / fasteners for hydraulic motor ( nut m12 7h.8, m16 7h.8, m16 6h.21 ) 395 hoses for motors 396 hydraulic accumulator 397 hardware / fasteners ( m24x3 set of 12 ) 398 pneumatic tank 399 complete gasket / seal kit 400 hardware / fasteners ( m20 x 2.5, m24 x 3 ) 10 each 401 pilot chest valve block 402 complete seal kit 403 hardware / fasteners ( m10x1.5, m12x1.75, m8x1.25 ) 04 each 404 clutch cylinder for winch no. 1, 2, 3, 4 405 seal kit 406 hardware / fasteners 407 clutch cylinder for winch no. 5 408 seal kit 409 hardware / fasteners 410 brake cylinder for winch no. 1, 2, 3, 4 411 complete seal kit 412 hardware / fasteners ( nut m6 6h.4, screw m6 6g x10.46 ) 06 each 413 brake cylinder for winch no. 5 414 complete seal kit 415 hardware / fasteners ( screw bm8 8g x16.48, bm6 6g x12.48 ) 06 each 416 solenoid valve 417 complete seal kit for 4 / 3 solenoid valve 418 complete seal kit for 4 / 2 solenoid valve 419 complete seal kit for 3 / 2 solenoid valve 420 relief valve / reducing valve 421 complete seal kit 422 hardware / fasteners 423 check valve / orifice / flow control 424 complete seal kit 425 hardware / fasteners 426 shut off / screwdown valve 427 hardware / seal for various type of valve 428 seal for various type of valve 429 o rings / copper washers, pipe joints 430 o ring ( size id 10, 18, 22, 26, 28, 30, 38, 42, 50, 58 mm ) 10each 431 copper washers 432 mechanical spares 433 guy wire rope winch 434 bearings set ( part no n3110 3062230 ) , ( srb22218e ) 435 ( 01 set ) ( a ) seal kit ( size 240 280 15, 110 135 13, 65 90 10 ) 04 each ( b ) oil seal size 38 / 58x10 08 436 hardware / fasteners set ( 01 set ) ( a ) size for part no. ef6380d 4831236801hm 3 08b ( b ) size m20x165 08 ( c ) size m20x120 08 437 brake liner with rivets ( 01 set ) ( a ) brake lining ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 4 ( b ) ( csk brass screw size m8x16 ) 400 438 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 439 spooling device hardware / fasteners set ( 01 set ) ( a ) grab screw 120 ( b ) lock washer for circular nut 32 440 rope tensioner unit hardware / fasteners set ( 01 set ) size m8x20 ) 05 each 441 length counter gear box seal kit ( size 65 90 10, 80 105 10 ) 02 each 442 length counter gear box hardware / fasteners set ( 01 set ) ( a ) size m8x20 24 ( b ) size m10x24 80 ( c ) size m16x35 16 ( d ) size m16x40 16 443 span wire rope winch 444 seal kit ( 01 set ) ( size 240 280 15, 80 105 10 ) 04 each 445 hardware / fasteners set ( 01 set ) ( a ) size m20x50 32 ( b ) size m20x40 64 446 ( 01 set ) brake liner with rivets ( part no. sr6001d l ( i ) ka483123 007 13 55 ) 02 ( b ) csk brass screw size m10x30 ) 20 447 spooling device finger unit ( part no. sr6001d l ( i ) ka483123 007 202 203 ) 448 spooling device hardware / fasteners set ( 01 set ) ( a ) size m20x210 04 ( b ) size m20x200 14 449 rope tensioner unit hardware / fasteners set ( 01 set ) ( a ) size m20x165 08 ( b ) m20x120 08 450 ( 01 set ) ( a ) length counter gear box seal ( part no. ee6045d 5937503 ) 01 ( b ) hardware set ( size m20x50 ) 08 451 miscellaneous 452 seal kit for fueling probes 453 seal kit for fueling receiver 454 fueling probe spares 455 noe 456 sleeve 457 body assy 458 housing assy 459 piston assy 460 plate, back 461 flange, end 462 plate, pressure 463 springs 464 cover, spring 465 plug 466 pin, spring 467 packing 468 ring, retaining 469 bolt, adjusting 470 washer 471 quad ring 472 lock arm assembly 473 piston seal 474 cap strip 475 r.h lock bar 476 shaft roller 477 cam, arm 478 lock bar, l.h 479 roller assembly 480 block 481 screw, socket hd 482 bolt, socket hd 483 bolt hex, head 484 screw, socket hd 485 pin, spirol 486 lock wire 487 electrical / instrumentation spares 488 temperature switch 489 pressure gauges ( each type of various ranges ) 490 limit switch 491 push button 492 toggle switch t b1 2 493 indicator 494 connectors 495 general purpose selector switch y?5113 496 limited switch ky 497 temperature indicator km 140 001 om4 498 light indicator 380 v 499 lamp indicator 24 v 500 fuse assembly 2a, 5a, 10a 501 timer relay p3m 232 ( n19010, 175 320v ) 502 voltage relay p3m 232 ( not010, 110v ) 503 diode assembly ( qtk 847 ) 504 cartridge fuses with fuse holder ( 10a, 380v ) 505 capacitor k75? 4 ( 0.4mk 750b ) 506 resistors 507 anticipatory spares 508 hydraulic power unit makeup pump 509 pump and motor coupling 510 hydraulic power unit control pump 511 pump and motor coupling 512 hydraulic accumulator 513 accumulator bladder 514 o rings / copper washers, pipe joints 515 pipe clamps ( size od 20, 30, 40, 50 mm ) 516 mechanical spares 517 guy wire rope winch 518 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 519 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 86 49 ) 520 spline shaft ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 521 spooling device bearing set ( part no. uk205d1 ) 522 rope tensioner unit bearing set ( 01 set ) ( bearing no. 32308, size 90x40x35.25 ) 523 rope tensioner unit spring set ( 01 set ) ( size 10x88x109.7x3.5 ) 524 length counter gear box bearing set ( 01 set ) ( part no. n3110 p062230 ) 525 span wire rope winch 526 bearings set ( 01 set ) part no. n0269 9502231 ) , ( bearing no. srb22224e ) 527 sprockets ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 143 42 ) 528 drive chain for spooling device ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 197 56 ) 529 spline shaft ( 01 set ) ( part no. sr6001d l ( i ) ka483123 007 170 54 ) 530 spooling device bearing set ( 01 set ) ( skf bearing 1206 ek9 ) 531 rope tensioner unit bearing set ( 01 set ) ( bearing no. 209a, size 85x45x19 ) 532 rope tensioner unit spring set ( 01 set ) ( size 16x85x185x7 ) 533 length counter gear box bearing set ( 01 set ) bearing 226 r 5rn3 ) ( size 230x130x40 ) 534 miscellaneous 535 bearing set for warping drum ( 01 set ) ( part no. sr6001d 7514 k1 ) 536 bearing for travelling unit for probe pulley ( 01 set ) ( skf bearing 1206 ek9 ) 537 electrical / instrumentation spares 538 temperature indicator 539 rotary switch ? b2 540 relay p?m 33b / 2 127 v 541 rotary switch ? b2 542 diode 2?112 25 483 25 a 543 rtd tc? 8040 544 ras winch automatic change over switch 545 contactorkm2 335 41 om4 ( 380v, 50hz, 3p, 300a ) 546 additional spares 547 hydraulic control valve p1 548 hydraulic control valve p2 549 hydraulic control valve p3 550 hydraulic control valve p4 551 hydraulic control valve p5 552 hydraulic control valve p6 553 hydraulic control valve p7 554 safety valve with overflow ka1 555 safety valve with ka4...

Panchayat Raj Engineering Department - Andhra Pradesh

33517518 manufacturing, supply of spares(components) for india mark ii hand pumps and 32mm dia gi pipes confirming to relevant is specification included against them including revision if any during the currency of agreement period for delivery to any divisional / sub divisional / mandal stores anywhere in prakasam district including bis packing, loading, unloading and stacking charges. the rates shall be inclusive of packing, forwarding, delivering at destination etc., complete but excluding gst. , head assembly with third plate including cover and cover bolts,hex bolt m 12 x 40 as per is 1363,hex bolt m 12 x 20 as per is 1363,hex nut m 12,washer (4mm thick) for m 12 bolts,front cover,third plate,handle assembly without axle,handle axles with two nuts and one washer 4mm thick,plunger rods 450mm long with two couplers m 12 x 40,chain with coupling,spacer for handle assembly,water tank assembly,stand assembly (normal),stand assembly (telescopic),socket (riser pipe holder),connecting rods 12mm dia 3m length (electro galvanizing),hex bolt m. 10 x 1.5 x 40 is 1364 (part i),12mm dia rod coupling,chain bolts and nuts,cylinder body with brass liner (the brass liner shall confirm),reducer cap,plunger yoke body,upper valve,check valve,deep well hand pump components with leaded tin bronze. check valve seat,spacer for cylinder assembly suitable for nitrite rubber pump bucket,follower,upper valve guide,check valve guide,rubber seating (upper valve),rubber seating (lower valve),sealing ring,pump bucket,cylinder assembly complete unit inclusive of stainless steel,handle axle washer 4mm thick to suit m 12 as per is 2016,prevailing torque steel hex lock nut m 10 x 1.5 is 7002 x 1972,single side shielded bearing confirming to is 6455 1972 sil,upper valve assembly with (2 no) nitrite rubber pump buckets,lower valve assembly comprising rubber seat retainer, rubber,im ii extra deep well hand pump head assembly,im ii extra deep well handle assembly without counter weight,im ii extra deep well hand pump cylinder assembly,counter weight for handle assembly,manufacture and supply of galvanized mild steel pipes (medium class) of the 32mm nominal bore confirming to is: 1239/part i/1990 continuously welded/high frequency induction welded (hfiw) type and screwed at both ends as per is: 554 and one end fitted with socket (medium class) manufactured from seam less pipe as per is: 1239/part 2/1992 and other end fitted with a plastic cap and delivery at departmental stores in prakasam district. each pipe should bear isi mark and manufacturers trade mark and correct length of 3.00m + 0 mm or 25 mm including cost conveyance delivery at destination. the rates shall be excluding gst....

Indian Navy - Andhra Pradesh

33420818 supply of spares ac and ref plant , item , bush brg , full gasket and o ring set , valve globe 3 / 4 ods , mccb 16a, 3 pole , oil filter replacement gasket & o ring set , angle valve 3 / 4npt for vent drain , power contactor 16 amp, coil voltage 110 vac , refrigerant suction filter , non driving end bearing ( deep groove ball 6319 ) pno 0029 , soft starter , sight glass 1 / 4 flare brass , nut hexm24x3 , seawater differential pressure gauge , sq male flange 50 nb carbon steel , bearing rear ( nup 213 ) , lifting hooks elmotm8 , sq male flange 25 nb carbon steel , integr.gate bipolartrans.200a600v cm200du12hwith heatsink , fan , sw temp gauges , safety valve condenser , piri terminal block ( 6way ) , flange 80 nb bs4504 pn40 gm , square flange ( nw50 ) part no 05785 , piri terminal block ( 6way ) , bearing rear ( nup 216 ) , bearing front ( nu216 ) , flange 65 nb bs4504 pn40 nab , thermo expansion valve sporlan mve 26 vc charge7 / 8 , rubber bellows for sw pump suction , aux contactor ge rl4r 4no+2nc, coil 24v dc , core for filter drier sporlan rp48bd , valve gate type 3 / 4 npt ( f ) , o ring main / outlet part no. xr12112 3 ( part of overhaul kit ) , o ring gas seal part no. xr12107 3 ( part of overhaul kit ) , o ring indicator spindle part no.g44005 , indicating lamp ge / siemens / apex 22.5dia, white led , o ring act. cyl cover part no. xr12106 3 , filter drier liquid injection rc , contactor ge ck75 3 pole ck75 110v ac , mcb ge 2 pole 6a, 110v ac , magnetic level switch for 82.5 tr ac plant for snf class , o ring g box / main part no. g44076 ( part of overhaul kit ) , o ring piston / slide valvexr16102 3 , push button siemens e 22 1 no+1 nc ( red ) , push button siemens e 22 1 no+1 nc ( green ) , bearing set for 90 kw motor for 82.5 tr ac plant , indicating lamp ge / siemens / apex 22.5dia green led , control transformer instrans / prescise 380 / 110v, 50hz, 200va , o ring shaft seal hsg part no. xr12110 3 , o ring g box cover part no. g44059 , electronic hooter 96 x 96 cands make24 v dc , motor protection relay lm 10 ge multilin make , o ring shaft seal hsg part no. xr12110 3 , assembled suction strainer part no.xr12204 2 , valve check type 125 nb wafer type , cartidge for indufil duplex oil filter idgl 2 226 for 144 tr , motor terminal plastic cap , ac ammeter ae rishabh 0 300 / 900 amps 300 / 5 ctr 96mm sq , filer drier core , screw hex head m12x35 , piston assy w / o circlip , cover oil strainer , v belt b 56 , washer m.8 , gasket , oring viton 42.5x36.5x3xc , rubber bonded washer , plate lock , bolt hex head std , gasket , impeller key part no. 1860 for celv 65 250 , wearing ring part no. 130 for celv 65 250 , lamp 380v ac red for lcp ( siemens ) , copper punch , hrc fuses for soft starter , cylinder screw m3x4 part no. 05959 ( item:214 ) , bridge rectifier 35 amp , control transformer tape wound 415 v / 110 v 150 va...

South Central Railway - Andhra Pradesh

33325663 supply of bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 ( parts 1 & 3 ) / 02 bl.bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 ( parts 1 & 3 ) / 02 bl., bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 ( parts 1 & 3 ) / 02 bl. mechanical&general / gtpl , andhra pradesh 4500.00 kg => limited...

South Central Railway - Andhra Pradesh

33307419 supply of bolt hex head size 5/8bolt hex head size 5/8,bolt hex head size 5/8 18 x 1 1/2 as per emd part no.9584413 and dlw part no.19016086....

South Central Railway - Andhra Pradesh

33167417 supply of bolt, hex. head with nut m12 x 40n 4.8 to to is:1363 / 02 ( parts 1&3 ) bl.bolt, hex. head with nut m12 x 40n 4.8 to to is:1363 / 02 ( parts 1&3 ) bl., bolt, hex. head with nut m12 x 40n 4.8 to to is:1363 / 02 ( parts 1&3 ) bl. mechanical&general / gtpl , andhra pradesh 950.00 kg => limited...

South Central Railway - Andhra Pradesh

33158676 supply of bolt, hex. head with nut m 12 x 65 n 4.8bolt, hex. head with nut m 12 x 65 n 4.8,bolt, hex. head with nut m 12 x 65 n 4.8 to i.s:1363 (parts 1 & 3)/02 bl. carr. repair andhra pradesh 620.00 kg...

South Central Railway - Andhra Pradesh

33062915 supply of bolt, hex. head with nut m 10 x 40 n 4.8 to is: 1363 (parts 1&3)/2002 blbolt, hex. head with nut m 10 x 40 n 4.8 to is: 1363 (parts 1&3)/2002 bl,bolt, hex. head with nut m 10 x 40 n 4.8 to i.s:1363 [parts 1 and 3]/2002 bl. mechanical&general/gtpl , andhra pradesh 800.00 kg...

South Central Railway - Andhra Pradesh

32898319 supply of set of hardware for head frame application consisting of 03 items for hhp locomotives. 1) bolt hex head 3/8set of hardware for head frame application consisting of 03 items for hhp locomotives. 1) bolt hex head 3/8,set of hardware for head frame application consisting of 03 items for hhp locomotives. 1) bolt hex head 3/8 24 x 3/4 to emd part no. 454911/ dlw part no. 19012299 150 nos. 2) bolt hex head 3/4 24 x 1 1/8 to emd part no. 181365/ dlw part no. 19012111 22 nos. 3) washer hardened special 3/8 to emd part no. 9509486/ dlw part no. 19394226 186 nos. make: tvs/lps/unbrako. => limited...

South Eastern Railways - Andhra Pradesh

32806955 supply of bolt hex, head with nut m 20 x 50 n 4.8 to i.s:1363 ( parts 1 and 3 ) 2002 bl.bolt hex, head with nut m 20 x 50 n 4.8 to i.s:1363 ( parts 1 and 3 ) 2002 bl., bolt hex, head with nut m 20 x 50 n 4.8 to i.s:1363 ( parts 1 and 3 ) 2002 bl. mechanical&general / gtpl , andhra pradesh 3000.00 kg => limited...

East Coast Railway - Andhra Pradesh

32756227 supply of set of bolt hex head and washers for the [set of bolt hex head and washers for the use of hhp sel locomotives, consists of 29 items as per annexure attached.]set of bolt hex head and washers for the [set of bolt hex head and washers for the use of hhp sel locomotives, consists of 29 items as per annexure attached.],set of bolt hex head and washers for the use of hhp diesel locomotives, set consists of 29 items as per annexure attached....

East Coast Railway - Andhra Pradesh

32741763 supply of set of bolt and washer, set consistsset of bolt and washer, set consists,set of bolt and washer, set consists of two items as detailed below: (1) washer special 7/8 as per dlw pt.no.19394081 and emd pt.no. 8174659 alt nil or latest., qty 01 no. (2) bolt hex head 7/8 14 x 3 1/4 as per dlw pt.no.19015010 and emd pt.no. 223771 alt nil or latest., qty 01 no....

Andhra Pradesh Power Generation Corporation Limited - Andhra Pradesh

32718286 procurement of different sizes of h.t. bots nuts, ht studs and ss bolts nuts etc., for stage ii, iiiiv , bolt,w/nut,hex,ht,m10x20,gr.10.2,bolt,hex,m10x40,ht,grade10.9,full thread,bolt with nut,hex,ht,m12x40,gr.10.2,bolt,hex,m12x50,ht,grade10.9,full thread,bolt, hex, m12x60,ht, grade 10.9, full thread,bolt,hex,m16x50,ht,grade10.9,full thread,bolt,with nut,ht,hex,m16x50,grade10.9,full thread,bolt,with nut,ht,m16x60,full thread,grade:10.9,bolt, with nut,ht,hex,m16x60,grade10.9,full thread,bolt,with nut and spring washer,hex,ht,m12x30,grade10.2,ht bolt with nut and 2 washers, m16x80mm, ht, full thread, grade10.9,bolt,nut and wshr,ht,hex head,m20x45,full thread,ht hexogonal bolt, m12x60, grade 10.9, full thread,bolt,hex,ht,m24x90,grade10.2.,bolt,with nut and 2wshr,m16x40,ht,bolt,headed,ht,hex,m16x150,half thread,bolt,headed,ht,hex,m24x150,half thread,bolt,hex,m16x130,ht,grade10.9,half thread,bolt,with nut and 2wshr,m16x180mm,10.9,1/3thread,bolt,with nut,hex,m8x45,ht,full thread,bolt,hex,m12x100,ht,grade10.9,half thread,bolt,with nut, m18x100, ht,grade10.9,full thread,stud,ht,grade:10.2,m10x50,full thread,bolt,with nut,hex,m16x90,10.9gr,ht,full thread,stud,m10x100mm ,ht,10.2 grade,full thread,stud,ht,grade10.2,m12x55,full thread,stud,ht,grade10.2,m12x100,full thread,ht stud,m16x60,gr.10.9,full thread,stud,ht,m16x90,grade10.9,full thread,stud,m16x100 ,ht,10.2,full thread,stud,m16x150 ,ht,10.2 grade, full thread,ht stud m20x90 10.2 grade, full thread,stud with nut, ht, m22x70, moc: hts,stud,ht,m24x150,grade10.9,full thread,stud,with 2nut,m12x95,10.9gr,ht,full thread,stud,with 2nut,m16x110mm,10.9gr,ht,full thread,bolt,ht,m20x80mm,full thread,grade 10.9,with 2nuts,stud,with 2nut,m20x140,10.9gr,ht,full thread,stud,with nut,ht,m22x80,full thread,stud, with 2 nuts, m24x60,ht,stud,with 2nut,m32x150,ht,10.2gr,full thread,stud with 2 nuts and wshrs,5/8inchx8 1/2inch,gi, 2 inch thread on either side,stud,with nut,cs,m20x60x2.5 pitch,ht stud m16x40mm,stud,with 2nut,m22x155,10.9gr,ht,full thread,stud,with nut,m20x120mm,ht,grade8,din10.9,full thread,stud,with nut,m24x100mm,ht,grade8,din10.9,full thread,bolt,ss,12x100mm,half thread,bolt,ss,m16x80mm,nut,bolt,with nut and washer,m5x10mm,ht,8.8,full thread,bolt,with nut and washer,m5x15mm,ht,8.8,full thread,bolt,with nut and washer,m6x15mm,ht,8.8,full thread,bolt,with nut and washer,m6x25mm,ht,8.8,full thread,ht bolt, nut and washers m6x30mm,8.8 full thread, anti corrosion zinc coating,bolt,with nut and washer,m8x20mm,ht,8.8,full thread,bolt,with nut and washer,m8x25mm,ht,8.8,full thread,bolt, nut and washer,m 8 x 60 mm,ht,8.8,full thread, anticorrosion zinc plated coating,bolt,with nut and washer,m10x20mm,ht,8.8,full thread,bolt,with nut and washer,m10x55mm,ht,8.8,full thread,bolt,with nut and washer,m10x60mm,ht,8.8,full thread,bolt,with nut and washer,m10x75mm,ht,8.8,full thread,bolt,with nut and washer,m10x120mm,ht,8.8,full thread,bolt,with nut and washer,m12x20mm,ht,8.8,full thread,bolt,with nut and washer,m12x70mm,ht,8.8,full thread,bolt,with nut and washer,m16x50mm,ht,8.8,full thread,bolt,with nut and washer,m12x40mm,ht,8.8,bolt,with nut and washer,m12x60mm,ht,8.8,ht bolt with nut and washer, m12x100mm, ht, 8.8,ht bolt, nut and washer m16x55mm, ht, 8.8,bolt,with nut and washer,m16x75mm,ht,8.8,bolt,with nut and washer,m8x30mm,ht,8.8 grade,cap screw,allen hd,m12x30mm,screw,cap,ht,hex soc aln hd,m12x35,full thread,cap screw,hex socket head,ht, 2 spring wshr,m12x40,12.9 grade,full thread,cap screw hexagonal socket head m8x25mm, ht, gr 10.9, full thread,allen head cap screw,stud,ht,10.2 gr,m28x70,full thread,ss stud with 2 nuts,stud, ht, m30x170, 10.9 grade, full thread, with two nuts and washers.,bolt with nut and wshr,ms,m16x75,f/t,bolt with nut and wshr,ms,m16x100,full thread,hexagonal head bolt is 1364 m16 x 100 x full thread 10.9 +nut is 1364 3+ 2x punched washer is 2016,a18,steel.,bolt,w/nut and washer,m16x75mm,ht,8.8,f/t,hexagonal head bolt is 1364 m10 x 80 10.9...

South Central Railway - Andhra Pradesh

32706365 supply of bolt hex head 3/8 16 x 1 1/4 as per enclosed drawing to emd part no.179841 / blw part no.19012044 = 01 no. 2) bolt 3/8 16 x 2 unc 2a hex to emd part no.179847 / blw part no.19012690 = 01 no.bolt hex head 3/8 16 x 1 1/4 as per enclosed drawing to emd part no.179841 / blw part no.19012044 = 01 no. 2) bolt 3/8 16 x 2 unc 2a hex to emd part no.179847 / blw part no.19012690 = 01 no.,bolt hex head 3/8 16 x 1 1/4 as per enclosed drawing to emd part no.179841 / blw part no.19012044 = 01 no. 2) bolt 3/8 16 x 2 unc 2a hex to emd part no.179847 / blw part no.19012690 = 01 no....

South Central Railway - Andhra Pradesh

32706325 supply of bolt hex head size 5/8 18 x 1 1/2 as per emd part no.9584413 and dlw part no.19016086.bolt hex head size 5/8 18 x 1 1/2 as per emd part no.9584413 and dlw part no.19016086.,bolt hex head size 5/8 18 x 1 1/2 as per emd part no.9584413 and dlw part no.19016086....

South Central Railway - Andhra Pradesh

32610491 supply of universal shaft boltsuniversal shaft bolts,universal shaft bolts bolt hex head 3/8 16x2 1/4 long with suitable nut to pl.no: 15060184. make: pfl/pooja/unbrako/tvs. note: green co objectives: this shed is certified green co and integrated management system. please ensure to follow and comply the eco friendly measures in pursuance of green co policy....

South Central Railway - Andhra Pradesh

32579394 supply of set of bolt hex. head gear case hitachi tm 3 items 1.bolt hexagonal head with castle nut m36x100 with drawing no.scr drawing no.b/trs/g7/boge/4/ 228 percent u2013 qty/set 01 no. 2. bolt hexagonal head with castle nut m30x150 with drawing no.scr drg.no.a3/el/conv/2691 ref.1 to 4 qty/set 01 no. 3. bolt hexagonal head with castle nut m30x210 with drawing no.scr drg.no.a3/el/conv/2692 ref.1 to 4 qty/set 01 noset of bolt hex. head gear case hitachi tm 3 items 1.bolt hexagonal head with castle nut m36x100 with drawing no.scr drawing no.b/trs/g7/boge/4/ 228 percent u2013 qty/set 01 no. 2. bolt hexagonal head with castle nut m30x150 with drawing no.scr drg.no.a3/el/conv/2691 ref.1 to 4 qty/set 01 no. 3. bolt hexagonal head with castle nut m30x210 with drawing no.scr drg.no.a3/el/conv/2692 ref.1 to 4 qty/set 01 no,set of bolt hex. head gear case hitachi tm 3 items 1.bolt hexagonal head with castle nut m36x100 with drawing no.scr drawing no.b/trs/g7/boge/4/ 228 %u2013 qty/set 01 no. 2. bolt hexagonal head with castle nut m30x150 with drawing no.scr drg.no.a3/el/conv/2691 ref.1 to 4 qty/set 01 no. 3. bolt hexagonal head with castle nut m30x210 with drawing no.scr drg.no.a3/el/conv/2692 ref.1 to 4 qty/set 01 no electric loco shed/bza andhra pradesh 88.00 set...

South Central Railway - Andhra Pradesh

32578915 supply of bolt, hex. head with nut m 12 x 65 n 4.8bolt, hex. head with nut m 12 x 65 n 4.8,bolt, hex. head with nut m 12 x 65 n 4.8 to i.s:1363 (parts 1 & 3)/02 bl. carr. repair andhra pradesh 620.00 kg...

Ministry Of Power - Andhra Pradesh

32511312 bids are invited for m1504142948 hex head bolt with nut & washer 12x80mm m1504343705 gi hexbolt nut washr m16x55 is 1363 4.6 m1504346148 gi hexbolt nut washr m24x150 is 1363 4.6 m1504354813 gi hexbolt nut washr m20x80 is 1363 4.6 m1504441502 hex bolt & nut m 6x25 8.8 is 1364 ( pt1 ) m1505143838 hex head bolt m16x90 4.6 is 1363 ( part1 ) m1512810123 hex nut is 1364 ( part 3 ) iso 4032 m12 8 m1518041550 hex socket cap screw m6x40 gr12.9 is2269 m1573241614 hex socket set screw m6x50 is 6094 cp m1505142853 ms bolt is 1363 4.6 mc m12x55 m1505143795 bolt hex hd ms p.c4.6 m16x75 m1505145889 bolt hex hd. is 1363 4.6 m24x80 m1505154104 ms bolt is 1363 4.6 mf m16x360 m1512810309 hex nut is 1364 ( part 3 ) iso 4032 m30 8 m1526144072 stud a m16x280 is1862 1363 &2nuts gr4.6 m1504346005 gi hexbolt nut washr m24x110 is 1363 4.6 m1512810169 hex nut is 1364 ( part 3 ) iso 4032 m16 8...

Andhra Pradesh Power Generation Corporation Limited - Andhra Pradesh

32506132 procurement of m.s. bolts and nuts , bolt and nut,w,hex,m20x60mm,f/t,bolts,with nut and wshr,ms,m20x40,f/t,nut hex m16,bolt with nut with 2w,ms,m6x30 f/t,bolt with nut and wshr,ms,m 20x50,f/t,bolt with nut and wshr,ms,m 20x60,f/t,bolt with nut and wshr,ms,m10x40,f/t,bolt with nut and wshr,ms,m12x40,f/t,bolt with nut and wshr,ms,m16x100,f/t,bolt with nut and wshr,ms,m16x60,f/t,bolt with nut and wshr,ms,m20x100,f/t,bolt with nut and wshr,ms,m20x90,f/t,bolt with nut,ms,m20x120,f/t,bolt,hex,m20x80mm,bolt,hex,m20x90mm,bolt,with nut and 2wshr,ms,m12x60mm,f/t,bolt,with nut and wshr,m12x200mm,f/t,bolt,with nut and wshr,ms,m16x120 f/t,bolt,with nut and wshr,ms,m16x40mm,f/t,bolt,with nut,m12x30mm,f/t,bolt,with nut,m16x130mm,h/t,bolt,with nut,ms,m20x150mm,f/t,bolt,with nut,ms,m24x90 f/t,bolt with nut with wshr,ms,m12x50,f/t,bolt with nut with wshr,ms,m16x50,f/t,bolt with nut with wshr,ms,m16x80,f/t,bolt with nut and 2wshr,ms,m10x50,f/t,bolt with nut and wshr,ms,m12x65,f/t,bolt with nut and wshr,ms,m24x150,f/t,bolt with nut and wshr,ms,m6x25,f/t,bolt with nut and wshr,ms,m8x25,f/t,bolt,with nut and wshr,ht,m12x75,hex,h/t,bolt,with nut and wshr,ht,m30x200,hex,h/t,bolt,ms,m12x35mm,nut,wshr,stud,bolts,with 2 heavy hex nut,m16x150mm,bolt with nut,cadmium coated,m16x60mm,bolt with nut,cadmium coated,m16x80mm,washer,a16,bolt,with nut and wshr,ms,m14x60,f/t,bolt,with nut and wshr,ms,m18x80,f/t,bolt,with nut and wshr,ms,m24x110/125,f/t,bolt,with nut and wshr,ms,m30x150,f/t,bolt,with nut and wshr,msm10x60,f/t,bolt,with nut and wshr,msm12x60,f/t,bolt,with nut and wshr,msm12x80,f/t,bolt,with nut and wshr,msm12x150l,f/t,bolt,with 2wshr,hex,head,ms,3/8x4inch,f/t,bolt,hex,ms,m12x190 lg with nut,t/l:60,4.6,bolt,hex,ms,m12x200 lg with nut,t/l:60,4.6,bolt,with nut and 2wshr,ms,m20x80,gr:8(sae),f/t,bolt,with nut and 2wshr,ms,m20x120,gr:8,sae,f/t,bolt,nut and wshr,m8x30mm,ms,screw,with lock nut,hex,m16x125mm,bolt,m16x175,stud m16x200lg,ht,with nut and was,screw,hex,m20x25mm,screw,hex,m10x20lg,screw,hex,m20x50lg,bolt,with nut and 2wshr,16x180mm,10.9,1/3thread,bolt,with nut and with whsr,ms,m16x190,full thread,bolt,with nut and whsr,ms,m16x225,full thread,bolt,with nut and whsr,ms,m14x40,full thread,bolt,ms,hex,with 2nut and 2wshr,m12x80,full thread,bolt,ms,hex,with 2nut and 2wshr,m16x80,full thread,bolt,ms,hex,with 2nut and 2wshr,m16x150,full thread,bolt,ms,hex,with nut and wshr,m16x150,h/t,bolt,with 2nut and 2washer,m10x90,ms,hex,f/t,bolt,with 2nut and 2washer,m12x150,ms,hex,f/t,bolt,with nut,washer,m16x50mm,ms,csk,f/t,bolt,m12x40x1.75,allen head,12.9gr,f/t,flat washer,16mm,ms,screw,self tapping,8x19,bolt,with nut and 2wshr,16x260mm,10.9,1/3thread...

Panchayat Raj Engineering Department - Andhra Pradesh

32482720 cost and supply of im ii hand pump spares and 32mm dia gi pipe b class isi make to all mandal head quarters in sps nellore district , head assembly with third plat including cover and cover bolts as per is 14103/1994.,washer (4mm thick) for m 12 bolts,hex bolt m12 x 20 as per is 1363,hex bolt m12 x 40 as per is 1363,hex nut m12,front cover,head assembly with third plate including cover and cover bolts,handle assembly without axle,chain with coupling,spacer for handle assembly,water tank assembly,stand assembly (normal),stand assembly (telescopic),socket (riser pipe holder),connecting rod 12mm 3mts long electro galvanizing bright bar) along with m12 x 50 long and m12 x 20 long hex coupler at either end welded,hex bolt m. 10 x 1.5 x 40 is 1364 (part i),cylinder body with brass liner (the brass liner shall confirm),reduced cap,handle axles with two nuts and one washer 4mm thick,pluger rod 450mm long with two couplers of m 12 x 20,plunger yok bodies,upper valve,check valve,check valve sheet,spacer for cylinger assembly suitable for nitrile rubber pump bucket,follower,rubber seat retainer,pump bucket,sealing ring,rubber seating (upper valve),rubber seating (lower valve),cylinder assembly complete unit inclusive of stainless steel,handle axle washer 4mm thick to suit m 12 as per is 2016,prevailing torque steel hex lock nut m 10 x 1.5 is 7002 x 1972,single side shielded bearing confirming to is 6456/1972 sil, hmt, nbc, mb, tat, urb/sbl or any other make approved by unicef and acceptable to sgs (india) ltd.,,upper valve assembly with nitrile rubber pump bucket (compraising of plunger yoke body, upper valve, rubber seating, spacer and follower),lower valve assembly (confirming rubber seat retainer, rubber seating, check valve and check valve seat),ss rod 1.0 meter length,manufacture, supply and delivery of special toolset for installation and maintance of im ii hand pumps as per unicef specifications, excluding taxes,12 pipe wrench,18 pipe wrench,24 pipe wrench,12mm hand bottom die set with 2 piece die,double ended spanner m17 x m19,big screw driver,small screw driver,300mm hack saw frame,hack saw blades,250mm triangular file with handle,1kg hammer with handle,3 pipe vice,multi purpose grease (5kg tin),3mm thick nylon rope (in the form of 100mts),lifters for lifting 32mm dia gi pipes,32mm tap sets with handles (bsw),12 adjustable wrench,gi extension flangers 9 rise suitable for telescopic stand,gi extension flangers 1 rise suitable for telescopic stand,1/2 x 6 chisels,40mm x 12mm dia hexagonal rod couplers,manufacture, supply and delivery of isi marked fully hot dip galvanized deep well india mark ii hand pump assembly complete unit with 10 nos of connecting rods (bright bars) of 12mm dia, 3mts length each confirming to is: 9301/1990 with its ammendments / revisions up to date including bis packing, loading and unloading and stacking charges and excluding all taxes and manufactures identification mark shall be as per bis specifications with telescopic stand assembly. (new im ii hand pump set)...

East Coast Railway - Andhra Pradesh

32379151 supply of set of bolt and washer, set consistsset of bolt and washer, set consists,set of bolt and washer, set consists of two items as detailed below: (1) washer special 7/8 as per dlw pt.no.19394081 and emd pt.no. 8174659 alt nil or latest., qty 01 no. (2) bolt hex head 7/8 14 x 3 1/4 as per dlw pt.no.19015010 and emd pt.no. 223771 alt nil or latest., qty 01 no....

East Coast Railway - Andhra Pradesh

32378949 supply of set of items, set consists of three itemset of items, set consists of three item,set of items, set consists of three items as detailed below: (1) washer.. special 2 inch o.d. x 1 5/32 inch i.d. x 1/4 inch thick as per dlw pt.no. 19394494 and emd pt.no. 8387832 alt nil or latest. qty 144 nos. (2) bolt hex head 5/8 11 x 3 3/4, dlw pt.no.19016165 and emd pt.no.271569 alt nil or latest. qty 192 nos. (3) nut hex lock 5/8 inch x 11 tpi nylock to dlw pt. no.19350326 and emd pt.no.8032747 alt nil or latest. qty 768 nos....

East Coast Railway - Andhra Pradesh

32378868 supply of set of items, set consists of two items [set of items, set consists of two items as detailed below: 1) bolt hex head, size: 3/4 10 x 2 3/4 inch as per emd part no.271774, qty 24 nos., for flat washer emd part no.8293623, qty 24 nos., for washer special emd part no.8140912, qty 24 nos. 2) bolt hex head 10 x 45mm, as per spec is : 1367, grade 10.9, qty 100 nos.]set of items, set consists of two items [set of items, set consists of two items as detailed below: 1) bolt hex head, size: 3/4 10 x 2 3/4 inch as per emd part no.271774, qty 24 nos., for flat washer emd part no.8293623, qty 24 nos., for washer special emd part no.8140912, qty 24 nos. 2) bolt hex head 10 x 45mm, as per spec is : 1367, grade 10.9, qty 100 nos.],set of items, set consists of two items as detailed below: 1) bolt hex head, size: 3/4 10 x 2 3/4 inch as per emd part no.271774, qty 24 nos., for flat washer emd part no.8293623, qty 24 nos., for washer special emd part no.8140912, qty 24 nos. 2) bolt hex head 10 x 45mm, as per spec is : 1367, grade 10.9, qty 100 nos....

East Coast Railway - Andhra Pradesh

32378237 supply of bolt hex head of size 1/2 x 13 tpi x 2 1 [bolt hex head of size 1/2 x 13 tpi x 2 1/4 inch as per emd part no.179890 dlw.part no.19014041.]bolt hex head of size 1/2 x 13 tpi x 2 1 [bolt hex head of size 1/2 x 13 tpi x 2 1/4 inch as per emd part no.179890 dlw.part no.19014041.],bolt hex head of size 1/2 x 13 tpi x 2 1/4 inch as per emd part no.179890 dlw.part no.19014041....

East Coast Railway - Andhra Pradesh

32360862 supply of bolt hex head size: 5/8 11 x 4 1/2 , dl [bolt hex head size: 5/8 11 x 4 1/2 , dlw pt.no. 19016177 and emd pt.no.271572 alt nil or latest.]bolt hex head size: 5/8 11 x 4 1/2 , dl [bolt hex head size: 5/8 11 x 4 1/2 , dlw pt.no. 19016177 and emd pt.no.271572 alt nil or latest.],bolt hex head size: 5/8 11 x 4 1/2, dlw pt.no. 19016177 and emd pt.no.271572 alt nil or latest....

East Coast Railway - Andhra Pradesh

32360506 supply of set of bolts and washers, set consistsset of bolts and washers, set consists,set of bolts and washers, set consists of five items as detailed below: (1) washer.. special 2 inch o.d. x 1.16 (1 5/32) inch i.d. x 3/8 inch thick as per dlw part no.19394603 to dlw drg.no.40087021 alt.a or latest and emd pt.no.40087021, qty 576 nos. (2) bolt.. hex head 3/4 10 x 3 1/2 as per dlw pt no.19019063 and emd pt no. 271617 alt nil or latest. qty 576 nos. (3) washer flat 5/8 as per emd pt.no.103345 and dlw pt.no. 19391043 qty 1584 nos. (4) bolt hex head size: 3/4 10 x 4 3/4 ,emd pt.no.271782 and dlw pt.no 19019269, qty 288 nos. (5) bolt hex head, size: 5/8 11 x 1 1/2 as per dlw pt.no.19016190 and emd pt.no.271558 alt nil or latest. qty 384 nos....

East Coast Railway - Andhra Pradesh

32360441 supply of bolt hex head 3/4 10 x 5 as per dlw pt [bolt hex head 3/4 10 x 5 as per dlw pt.no.19019270 and emd pt.no.271783 alt nil latest.]bolt hex head 3/4 10 x 5 as per dlw pt [bolt hex head 3/4 10 x 5 as per dlw pt.no.19019270 and emd pt.no.271783 alt nil latest.],bolt hex head 3/4 10 x 5 as per dlw pt.no.19019270 and emd pt.no.271783 alt nil latest....

East Coast Railway - Andhra Pradesh

32360076 supply of bolt hex head of size 5/8 11x 2, materibolt hex head of size 5/8 11x 2, materi,bolt hex head of size 5/8 11x 2, material specification as per emd pt no and drg. no.271723 and dlw pt. no.19010175...

East Coast Railway - Andhra Pradesh

32343944 supply of bolt hex head size: 5/8 18 x1 1/2 asbolt hex head size: 5/8 18 x1 1/2 as,bolt hex head size: 5/8 18 x1 1/2 as per emd pt.no. 9584413 and dlw pt.no.19016086....

Andhra Pradesh Power Generation Corporation Limited - Andhra Pradesh

32277155 procurement of different sizes of h.t. bots nuts, ht studs and ss bolts nuts etc., for stage ii, iiiiv , bolt, w / nut, hex, ht, m10x20, gr.10.2, bolt, hex, m10x40, ht, grade10.9, full thread, bolt with nut, hex, ht, m12x40, gr.10.2, bolt, hex, m12x50, ht, grade10.9, full thread, bolt, hex, m12x60, ht, grade 10.9, full thread, bolt, hex, m16x50, ht, grade10.9, full thread, bolt, with nut, ht, hex, m16x50, grade10.9, full thread, bolt, with nut, ht, m16x60, full thread, grade:10.9, bolt, with nut, ht, hex, m16x60, grade10.9, full thread, bolt, with nut and spring washer, hex, ht, m12x30, grade10.2, ht bolt with nut and 2 washers, m16x80mm, ht, full thread, grade10.9, bolt, nut and wshr, ht, hex head, m20x45, full thread, ht hexogonal bolt, m12x60, grade 10.9, full thread, bolt, hex, ht, m24x90, grade10.2., bolt, with nut and 2wshr, m16x40, ht, bolt, headed, ht, hex, m16x150, half thread, bolt, headed, ht, hex, m24x150, half thread, bolt, hex, m16x130, ht, grade10.9, half thread, bolt, with nut and 2wshr, m16x180mm, 10.9, 1 / 3thread, bolt, with nut, hex, m8x45, ht, full thread, bolt, hex, m12x100, ht, grade10.9, half thread, bolt, with nut, m18x100, ht, grade10.9, full thread, stud, ht, grade:10.2, m10x50, full thread, bolt, with nut, hex, m16x90, 10.9gr, ht, full thread, stud, m10x100mm , ht, 10.2 grade, full thread, stud, ht, grade10.2, m12x55, full thread, stud, ht, grade10.2, m12x100, full thread, ht stud, m16x60, gr.10.9, full thread, stud, ht, m16x90, grade10.9, full thread, stud, m16x100 , ht, 10.2, full thread, stud, m16x150 , ht, 10.2 grade, full thread, ht stud m20x90 10.2 grade, full thread, stud with nut, ht, m22x70, moc: hts, stud, ht, m24x150, grade10.9, full thread, stud, with 2nut, m12x95, 10.9gr, ht, full thread, stud, with 2nut, m16x110mm, 10.9gr, ht, full thread, bolt, ht, m20x80mm, full thread, grade 10.9, with 2nuts, stud, with 2nut, m20x140, 10.9gr, ht, full thread, stud, with nut, ht, m22x80, full thread, stud, with 2 nuts, m24x60, ht, stud, with 2nut, m32x150, ht, 10.2gr, full thread, stud with 2 nuts and wshrs, 5 / 8inchx8 1 / 2inch, gi, 2 inch thread on either side, stud, with nut, cs, m20x60x2.5 pitch, ht stud m16x40mm, stud, with 2nut, m22x155, 10.9gr, ht, full thread, stud, with nut, m20x120mm, ht, grade8, din10.9, full thread, stud, with nut, m24x100mm, ht, grade8, din10.9, full thread, bolt, ss, 12x100mm, half thread, bolt, ss, m16x80mm, nut, bolt, with nut and washer, m5x10mm, ht, 8.8, full thread, bolt, with nut and washer, m5x15mm, ht, 8.8, full thread, bolt, with nut and washer, m6x15mm, ht, 8.8, full thread, bolt, with nut and washer, m6x25mm, ht, 8.8, full thread, ht bolt, nut and washers m6x30mm, 8.8 full thread, anti corrosion zinc coating, bolt, with nut and washer, m8x20mm, ht, 8.8, full thread, bolt, with nut and washer, m8x25mm, ht, 8.8, full thread, bolt, nut and washer, m 8 x 60 mm, ht, 8.8, full thread, anticorrosion zinc plated coating, bolt, with nut and washer, m10x20mm, ht, 8.8, full thread, bolt, with nut and washer, m10x55mm, ht, 8.8, full thread, bolt, with nut and washer, m10x60mm, ht, 8.8, full thread, bolt, with nut and washer, m10x75mm, ht, 8.8, full thread, bolt, with nut and washer, m10x120mm, ht, 8.8, full thread, bolt, with nut and washer, m12x20mm, ht, 8.8, full thread, bolt, with nut and washer, m12x70mm, ht, 8.8, full thread, bolt, with nut and washer, m16x50mm, ht, 8.8, full thread, bolt, with nut and washer, m12x40mm, ht, 8.8, bolt, with nut and washer, m12x60mm, ht, 8.8, ht bolt with nut and washer, m12x100mm, ht, 8.8, ht bolt, nut and washer m16x55mm, ht, 8.8, bolt, with nut and washer, m16x75mm, ht, 8.8, bolt, with nut and washer, m8x30mm, ht, 8.8 grade, cap screw, allen hd, m12x30mm, screw, cap, ht, hex soc aln hd, m12x35, full thread, cap screw, hex socket head, ht, 2 spring wshr, m12x40, 12.9 grade, full thread, cap screw hexagonal socket head m8x25mm, ht, gr 10.9, full thread, allen head cap screw, stud, ht, 10.2 gr, m28x70, full thread, ss stud with 2 nuts, stud, ht, m30x170, 10.9 grade, full thread, with two nuts and washers., bolt with nut and wshr, ms, m16x75, f / t, bolt with nut and wshr, ms, m16x100, full thread, hexagonal head bolt is 1364 m16 x 100 x full thread 10.9 +nut is 1364 3+ 2x punched washer is 2016, a18, steel., bolt, w / nut and washer, m16x75mm, ht, 8.8, f / t, hexagonal head bolt is 1364 m10 x 80 10.9...

South Central Railway - Andhra Pradesh

32194221 supply of bolt hex head m12x1.75x85bolt hex head m12x1.75x85,bolt hex. head m 12 x 1.75 x 85 property class 8.8 to is 1367 & is 1364 latest for high speed axle box.[make;tvs,lps,pfl,bolt master,dfl,pooja]...

East Coast Railway - Andhra Pradesh

32114995 supply of bolt hex head 1 1/8 7 x 6 cap assembly t [bolt hex head 1 1/8 7 x 6 cap assembly traction motor, emd pt.no.40037899,dlw pt.no.19018071]bolt hex head 1 1/8 7 x 6 cap assembly t [bolt hex head 1 1/8 7 x 6 cap assembly traction motor, emd pt.no.40037899,dlw pt.no.19018071],bolt hex head 1 1/8 7 x 6 cap assembly traction motor, emd pt.no.40037899,dlw pt.no.19018071...

South Central Railway - Andhra Pradesh

32087608 supply of bolt, hex. head,with nut m 20 x 120 n 4.8 confirming to i.s: 1363 (parts 13)/2002 blbolt, hex. head,with nut m 20 x 120 n 4.8 confirming to i.s: 1363 (parts 13)/2002 bl,bolt, hex. head,with nut m 20 x 120 n 4.8 confirming to i.s: 1363 (parts 1&3)/2002 bl carr. repair andhra pradesh 2020.00 kg...

Panchayat Raj Engineering Department - Andhra Pradesh

32061196 manufacturing, supply of spares(components) for india mark ii hand pumps and 32mm dia gi pipes confirming to relevant is specification included against them including revision if any during the currency of agreement period for delivery to any divisional / sub divisional / mandal stores anywhere in prakasam district including bis packing, loading, unloading and stacking charges. the rates shall be inclusive of packing, forwarding, delivering at destination etc., complete but excluding gst. , upper valve,rubber seating (upper valve),upper valve assembly with (2 no) nitrite rubber pump buckets,plunger yok bodies,chain with coupling,spacer for handle assembly,water tank assembly,stand assembly (normal),stand assembly (telescopic),socket (riser pipe holder),connecting rods 12mm dia 3m length (electro galvanizing),hex bolt m. 10 x 1.5 x 40 is 1364 (part i),reducer cap,deep well hand pump components with leaded tin bronze. check valve seat,spacer for cylinder assembly suitable for nitrite rubber pump bucket,follower,rubber seating (lower valve),sealing ring,cylinder assembly complete unit inclusive of stainless steel,handle axle washer 4mm thick to suit m 12 as per is 2016,prevailing torque steel hex lock nut m 10 x 1.5 is 7002 x 1972,single side shielded bearing confirming to is 6455 1972 sil,lower valve assembly comprising rubber seat retainer, rubber,im ii extra deep well hand pump head assembly,im ii extra deep well handle assembly without counter weight,im ii extra deep well hand pump cylinder assembly,counter weight for handle assembly,cylinder body with brass liner (the brass liner shall confirm),head assembly with third plate including cover and cover bolts,hex bolt m 12 x 40 as per is 1363,hex bolt m 12 x 20 as per is 1363,hex nut m 12,washer (4mm thick) for m 12 bolts,front cover,third plate,handle assembly without axle,handle axles with two nuts and one washer 4mm thick,plunger rods 450mm long with two couplers m 12 x 40,check valve guide,pump bucket,manufacture and supply of gi pipes (medium class),upper valve guide,12mm dia rod coupling,chain bolts and nuts,check valve...

East Coast Railway - Andhra Pradesh

32031343 supply of bolt hex head 1 1/8 7 x 6 cap assembly traction mobolt hex head 1 1/8 7 x 6 cap assembly traction mo,bolt hex head 1 1/8 7 x 6 cap assembly traction mo...

South Central Railway - Andhra Pradesh

31952372 supply of bolt hex. head with nut m 20 x 50 n 4.8 to i.s: 1363 (parts 13)/2002 blbolt hex. head with nut m 20 x 50 n 4.8 to i.s: 1363 (parts 13)/2002 bl,bolt hex. head with nut m 20 x 50 n 4.8 to i.s: 1363 (parts 1&3)/2002 bl mechanical&general/gtpl , andhra pradesh 3000.00 kg...

South Central Railway - Andhra Pradesh

31909374 supply of bolt,hex. head with nut, m 20x90 n 4.8 to i.s: 1363 (parts 13)/2002 bl.bolt,hex. head with nut, m 20x90 n 4.8 to i.s: 1363 (parts 13)/2002 bl.,bolt,hex. head with nut, m 20x90 n 4.8 to i.s: 1363 (parts 1&3)/2002 bl. mechanical&general/gtpl , andhra pradesh 500.00 kg...

South Central Railway - Andhra Pradesh

31909252 supply of bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 (parts 1 3)/02 bl.bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 (parts 1 3)/02 bl.,bolt, hex. head with nut m 12x50 n 4.8 confirming to i.s:1363 (parts 1 & 3)/02 bl. mechanical&general/gtpl , andhra pradesh 2200.00 kg...

South Central Railway - Andhra Pradesh

31909191 supply of bolt,hex. head,with nut m 16 x 50 n 4.8 to i.s: 1363(parts 13)/2002 bl.bolt,hex. head,with nut m 16 x 50 n 4.8 to i.s: 1363(parts 13)/2002 bl.,bolt,hex. head,with nut m 16 x 50 n 4.8 to i.s: 1363(parts 1&3)/2002 bl. mechanical&general/gtpl , andhra pradesh 1250.00 kg...

South Central Railway - Andhra Pradesh

31832876 supply of bolt, hex. head with nut m 12 x 65 n 4.8 to i.s:1363 (parts 1 3)/02 bl.bolt, hex. head with nut m 12 x 65 n 4.8 to i.s:1363 (parts 1 3)/02 bl.,bolt, hex. head with nut m 12 x 65 n 4.8 to i.s:1363 (parts 1 & 3)/02 bl. mechanical&general/gtpl , andhra pradesh 605.00 kg...

South Central Railway - Andhra Pradesh

31832833 supply of bolt, hex, head, with nut m 16x65 n 4.8 to i.s: 1363 (parts 13)/2002 bl.bolt, hex, head, with nut m 16x65 n 4.8 to i.s: 1363 (parts 13)/2002 bl.,bolt, hex, head, with nut m 16x65 n 4.8 to i.s: 1363 (parts 1&3)/2002 bl. mechanical&general/gtpl , andhra pradesh 1300.00 kg...

Uranium Corporation Of India Limited - Andhra Pradesh

31771383 tmpl / rc / warman pump spares / 46 arc for warman pump spares , model: 1.5 / 1 bah, metal / expeller seal , bearing assembly , clamp bolt & nut , shaft sleeve o ring , shaft sleeve , gland ( 2 piece ) , lantern ring , volute frame seal , frame plate , volute liner , discharge joint ring , expeller , impeller o ring , adjusting screw, nut & washer , frame plate stud & nut , frame plate liner insert , impeller , cover plate bolt& nut , cover plate , intake joint ring , gland clamp bolt , gland bolt, nut & washer , gland packing , neck ring , expeller , expeller ring , expeller ring , seal ring , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , end cover set screw , shim set , piston ring , bearing seal , model: 1.5 / 1 bah, rubber / expeller seal , bearing assembly , clamp bolt & nut , impeller o ring , frame plate liner stud , frame plate , cover plate liner , adjusting screw, nut & washer , frame plate stud & nut , shaft sleeve o ring , shaft sleeve , frame plate liner , cover plate bolt& nut , impeller , cover plate , expeller ring , lip seal , expeller , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , end cover set screw , shim set , piston ring , bearing seal , grease cup , grease cup adaptor , gland ( 2 piece ) , gland packing , neck ring , gland bolt, nut & washer , lantern ring , expeller ring , gland clamp bolt , model: 1.5 / 1 bah, rubber / mechanical seal , bearing assembly , clamp bolt & nut , shaft sleeve o ring , shaft sleeve , impeller o ring , frame plate liner stud , frame plate liner , frame plate , cover plate liner , cover plate , adjusting screw, nut & washer , frame plate stud & nut , impeller , mechanical seal , cover plate bolt& nut , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , end cover set screw , shim set , piston ring , bearing seal , model: 3 / 2 cah, metal / expeller seal , bearing assembly , clamp bolt & nut , shaft sleeve , frame plate liner insert stud , seal ring , volute frame seal , impeller , discharge joint ring , volute liner , cover plate , intake joint ring , adjusting screw, nut & washer , frame plate stud & nut , shaft sleeve o ring , frame plate liner insert , frame plate , impeller o ring , grease cup , grease cup adaptor , gland ( 2 piece ) , gland packing , neck ring , gland bolt, nut & washer , lantern ring , expeller , expeller ring , expeller ring , expeller , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , shim set , end cover set screw , piston ring , bearing seal , model: 3 / 2 cah, rubber / expeller seal , bearing assembly , clamp bolt & nut , shaft sleeve , impeller o ring , frame plate liner stud , frame plate , impeller , cover plate liner stud , cover plate liner , cover plate , frame plate stud & nut , adjusting screw, nut & washer , shaft sleeve o ring , frame plate liner , cover plate bolt& nut , lip seal , expeller ring , expeller , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , shim set , end cover set screw , piston ring , bearing seal , grease cup , grease cup adaptor , gland ( 2 piece ) , gland packing , neck ring , gland bolt, nut & washer , lantern ring , expeller ring , gland clamp bolt , model: 4 / 3 csc, metal / expeller seal , bearing assembly , clamp washer , clamp bolt & nut , adjusting screw, nut & washer , frame plate stud & nut , shaft sleeve , shaft o ring , frame plate liner insert , volute frame seal , impeller , volute liner , frame plate , cover plate bolt& nut , cover plate , intake joint ring , discharge joint ring , seal ring , impeller o ring , grease cup , grease cup adaptor , expeller ring , neck ring , expeller , gland clamp bolt , gland ( 2 piece ) , gland bolt, nut & washer , gland packing , lantern ring , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , shim set , end cover set screw , piston ring , bearing seal , model: 3 / 2 cah, rubber / mechanical seal , bearing assembly , clamp bolt & nut , shaft sleeve , mechanical seal , impeller o ring , frame plate liner stud , frame plate liner , frame plate , impeller , cover plate liner stud , cover plate liner , cover plate , adjusting screw, nut & washer , frame plate stud & nut , shaft sleeve o ring , cover plate bolt& nut , seal adaptor , set screw , o ring mechanical seal , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , shim set , end cover set screw , piston ring , bearing seal , model: 4 / 3 dah, rubber / expeller seal , bearing assembly , clamp bolt & nut , shaft sleeve o ring , shaft sleeve , frame plate liner stud , frame plate liner , frame plate , impeller , cover plate liner , cover plate , cover plate liner stud , adjusting screw, nut & washer , frame plate stud & nut , impeller o ring , cover plate bolt& nut , expeller ring stud , lip seal , expeller ring , expeller , lip seal guard , shaft , labyrinth locknut , labyrinth , grease retainer , bearing housing , end cover , shim set , end cover set screw , piston ring , bearing seal , grease cup , grease cup adaptor , gland ( 2 piece ) , gland packing , neck ring , gland bolt, nut & washer , lantern ring , expeller ring , gland clamp bolt , model: 4 / 3 dah, metal / expeller seal , frame plate liner insert , seal ring , seal adaptor , mechanical seal , shaft sleeve , o ring mechanical seal , impeller , volute liner , volute frame seal , frame plate liner insert stud , discharge joint ring , keeper plate , intake joint ring , expeller , expeller ring , expeller ring , model: 6 / 4 eah, metal / gland seal , bearing assembly , clamp washer , clamp bolt 1 nut , shaft sleeve o ring , shaft sleeve , frame plate liner insert stud 1 thin self lock nut , seal ring , volute liner seal , impeller , frame plate , discharge joint ring , volute liner , throat bush , cover plate , cotter , intake joint ring , adjusting screw 3 thin nuts 2 washers , base , frame plate liner insert , impeller o ring , cover plate bolt 2 nuts , packing , gland ( 2 piece ) , gland bolt 1 nut 1 washer , lantern restrictor , stuffing box , shaft spacer , gland clamp bolt , shaft , shaft key , labyrinth locknut , labyrinth , grease nipple , bearing housing , grease retainer , bearing , end cover , end cover set screw , shim set , piston ring , bearing seal , model: 150 ee mcr, rubber / expeller seal , bearing assembly , clamp washer , clamp bolt , shaft sleeve o ring , shaft sleeve , seal guard top , bolt, seal guard 1 washer , packing ring , lantern restrictor , stuffing box , liner stud , washer, m12 , nut, m12 , bolt 1 nut , frame plate liner insert , frame plate , frame plate liner , discharge joint ring / gasket , cover plate , cover plate liner , impeller 4 vane , throat bush , intake joint ring , adjusting screw 3 nuts 2 washers , base , stud adaptor 1 nut , bolt seal guard 1 nut 1 washer , gland bolt 1 nut 1 washer , gland ( 2piece ) , seal guard bottom , bolt, stuffing box 1 washer , hex head set screw , stud 1 nut 1 washer , o ring, impeller , gland clamp bolt , hex head set screw , shaft , shaft key , grease nipple , plug , bearing housing , bearing , end cover , labyrinth ( drive end ) , end cover ( drive end ) , bearing ( drive end ) , end cover gasket , end cover set screw , piston ring , labyrinth , bearing seal , expeller ring o ring , adaptor , frame plate , frame plate liner , bolt, seal guard 1nut 1washer , seal guard bottom , frame plate stud 1nut 1washer , shaft sleeve , seal guard top , pipe hex bushing , grease cup adaptor , grease cup , expeller ring , expeller , lantern ring , neck ring , impeller o ring , impeller , gland packing , shaft sleeve o ring , model: 6 / 4 dah, metal / expeller seal , gland ( 2 piece ) , grease cup , grease cup adopter , packing , neck ring , galnd bolt 1 nut 1 washer , expeller ring , lantern ring , expeller , impeller o ring , other common items , base frame for 6 / 4 eah , base frame for 6 / 4 dah , base frame for 4 / 3 dah , base frame for 3 / 2 cah , base frame for 1.5 / 1 bah , wrt impeller , volute liner , frame plate liner , frame plate liner insert , frame plate liner...